

品質試験成績表

年 月 日

株式会社 アストン

岡山市北区矢坂本町14-16  
TEL. 086-255-1511

製品名 CSポリマー

製造番号 00000000

| 試験項目   | 製品規格          | 試験値   | 単位                      | 試験条件                  |
|--------|---------------|-------|-------------------------|-----------------------|
| 外 観    | 乳白色液体         | 〇〇〇〇  | —                       | JIS A6203<br>(原液 25℃) |
| 比重（密度） | 1.030 ～ 1.070 | 0.000 | (g / c m <sup>3</sup> ) |                       |
| p H値   | 7.0 ～ 9.0     | 0.0   | —                       |                       |
| 蒸発残分   | 39.0 ～ 41.0   | 00.0  | %                       |                       |
| 粘 度    | 4 ～ 100       | 00    | mPa・S                   |                       |

上記のとおり製品規格の品質を証明いたします。

品質試験成績表

サンプル

年 月 日

株式会社 アストン

岡山市北区矢坂本町14-16  
TEL. 086-255-1511

製品名 CSポリマー

製造番号

| 試験項目    | 製品規格          | 試験値   | 単位                     | 試験条件                  |
|---------|---------------|-------|------------------------|-----------------------|
| 外 観     | 乳白色液体         | 異常なし  | —                      | JIS A6203<br>(原液 25℃) |
| 比重 (密度) | 1.030 ~ 1.070 | 1.041 | (g / cm <sup>3</sup> ) |                       |
| pH値     | 7.0 ~ 9.0     | 7.6   | —                      |                       |
| 蒸発残分    | 39.0 ~ 41.0   | 40.0  | %                      |                       |
| 粘 度     | 4 ~ 100       | 16    | mPa・S                  |                       |

上記のとおり製品規格の品質を証明いたします。